MODELE G2301 ILLUSTRE y MODELE G3000T ILLUSTRE
MODEL G2301 ILLUSTRATED MODEL G3000T ILLUSTRATED

Modeéle / Model :

Date :

# Seérie / Serial # :

Inspecté par:
Inspected by:

1/12




TETE «B»
HEAD

//B 1"

2 /12



SCHEMA DE PIECES / PARTS LIST

QTE/QTY | QTE/QTY
Index| Piéce / Part | TETE «A» / | TETE «B» / DESCRIPTION DESCRIPTION
HEAD "A" | HEAD "B"
1 2001 1 1 CONNECTEUR SANS SOUDURE SOLDER LESS CONNECTOR
2 2202-1 7 9 VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 1/2" PAN PHILLIPS SCREW 10/24 X 1/2"
3 2212 2 2 ECROU HEXAGONAL AUTOFREINE A BAGUE DE NYLON 10-24  |NYLON INSERT LOCK NUT 10 - 24
4 22121 8 8 ECROU A RONDELLE DENTEE 10 - 24 KEPS NUT 10 - 24
5 2213 2 4 VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 1" PAN PHILLIPS SCREW 10-24 X 1"
6 2214 4 4 VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 2 1/2" PAN PHILLIPS SCREW 10-24X 2 1/2"
7 2232 1 1 VIS 10 - 24 X 5/8" SCREW 10 - 24 X 5/8"
8 2239 N/A 2 VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 3/4" PAN PHILLIPS SCREW 10 - 24 X 3/4"
9 2240 2 2 VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 2" PAN PHILLIPS SCREW 10-24X 2"
10 2245 6 2 VIS ETOILEE A TETE CYLINDRIQUE #8 X 3/8" PAN PHILLIPS SCREW #8 X 3/8"
1 2247 2 2 CONNECTEUR A ANNEAU RING CONNECTOR
12 2254 6 6 ECROU HEXAGONAL 10 - 24 HEXAGONAL NUT 10 - 24
13 2255 4 8 ECROU A CHAPEAU 10 - 24 (ECROU CAP) CAP NUT 10 -24 (ACORN NUT)
14 2259 9 16 RONDELLE A DENTURE INTERIEURE #10 (RONDELLE ETOILEE) |INTERNAL TOOTH LOCK WASHER #10
15 2260 N/A 2 RONDELLE DE BLOCAGE #10 LOCK WASHER # 10
16 2284 1 1 JOINT NEOPRENE 1/8" X 3/4" X 1" NEOPRENE RUBBER GASKET 1/8" X 3/4" X 1"
17 5001 1 1 ATTACHE SERRANTE 4" 4" CABLE TIES
18 6109-4 1 1 PROTECTEUR DE PRISE 120V PLUG PROTECTOR 120V
19 7101 1 1 COUVERCLE MOTEUR MOTOR COVER
20 7102 N/A 1 ENVELOPPE MOTEUR MOTOR SHROUD
21 7129 1 1 CAGE CAGE
7129-1 1 1 CAGE COMPLETE ** COMPLETE CAGE ASSEMBLY **
22 7134 3 3 PLAQUE DE FERMETURE 4" 4" SHUT OFF PLATE
23 7135-2 1 1 TIGE DE PLASTIQUE 3.5" 3.5" PLASTIC ROD
24 7137 1 1 JOINT NEOPRENE 3/8" X 3/4" X 4" NEOPRENE RUBBER GASKET 3/8" X 3/4" X 4"
25 7139 2 2 JOINT NEOPRENE 3/8" X 4" X 5 5/8" NEOPRENE RUBBER GASKET 3/8" X 4" X 5 5/8"
26 7142 1 1 INTERRUPTEUR A BASCULE ON/OFF TOGGLE SWITCH
27 7143 1 1 BRIDE DE PROTECTION STRAIN RELIEF
28 7151 1 1 FLOTTEUR 5" DIA. EXT. X 1.5" FLOAT 5" OD X 1.5"
29 7156 1 N/A ENVELOPPE MOTEUR MOTOR SHROUD
30 7162-1 1 N/A COLLET D'ECHAPPEMENT 1.5" (SOUFFLERIE) EXHAUST COLLAR 1.5"
31 7164 1 1 PLAQUE DE MONTAGE WATER SHUT OFF SPINNING
32 7165 1 1 CORDON ELECTRIQUE 50' ELECTRIC POWER CORD 50
33 7166 2 N/A BOUCHON AVEC GRILLAGE DE VENTILATION PLUG BUTTON SCREEN VENTILATION TYPE (VENT SCREEN)
34 7170 1 N/A MOTEUR 2.5 CV 120V (SUR LES MODELES G2301 ou G2301T) MOTOR 2.5 HP 120V (ON MODELS G2301 or G2301T)
4138 1 N/A BROSSE DE CARBONE (POUR LE MOTEUR 7170 ou 9152) CARBON BRUSH (FOR MOTOR 7170 or 9152)
7170-1 1 N/A MOTEUR 2.5 CV 240V MOTOR 2.5 HP 240V
4136-3 1 N/A BROSSE DE CARBONE (POUR LE MOTEUR 7170-1) CARBON BRUSH (FOR MOTOR 7170-1)
7141-3 1 N/A MOTEUR 2 CV 120V (SUR LES MODELES G1500SE ou G1500SE T) [MOTOR 2 HP 120V (ON MODELS G1500SE or G1500SE T)
4136-1 1 N/A BROSSE DE CARBONE (POUR LE MOTEUR 7141-3) CARBON BRUSH (FOR MOTOR 7141-3)
7141 1 N/A MOTEUR 1 5/8 CV 120V (SUR LES MODELES G1500 ou G1500T)  |MOTOR 1 5/8 HP 120V (ON MODELS G1500 or G1500T)
4136 1 N/A BROSSE DE CARBONE (POUR LE MOTEUR 7141) CARBON BRUSH (FOR MOTOR 7141)
5102-2 1 N/A MOTEUR 1 5/8 CV 240V MOTOR 1 5/8 HP 240V
5114-2 1 N/A BROSSE DE CARBONE (POUR LE MOTEUR 5102-2) CARBON BRUSH (FOR MOTOR 5102-2)
35 7171 1 1 PLAQUE PROTECTRICE INTERRUPTEUR A BASCULE ON/OFF TOGGLE SWITCH GUARD
36 7448 2 N/A JOINT NEOPRENE 3/8" X 7" X 8" NEOPRENE JOINT 3/8" X 7" X 8"
37 9152 NIA ] MOTEUR 2.5 CV 3 STAGES 120V (SUR LES MODELES G3000 ou |MOTOR 2.5 HP 3 STAGES 120V (ON MODELS G3000 or
G3000T) G3000T)
4138 N/A 1 BROSSE DE CARBONE (POUR LE MOTEUR 7170 ou 9152) CARBON BRUSH (FOR MOTOR 7170 or 9152)
38 9152-1 N/A 2 FIXATION MOTEUR MOTOR FIXING BRACKET
39 9184 1 1 ETIQUETTE AUTOCOLLANTE «PENSONS CANADIEN» "THINK CANADIAN" LABEL STICKER
40 9185-12 1 1 ETIQUETTE AUTOCOLLANTE NUMERO DE SERIE SERIAL NUMBER LABEL STICKER
41 9352 4 4 ENTRETOISE #10 2" SPACER #10 2"
42 9359 N/A 4 ENTRETOISE #10 1/2" SPACER #10 1/2"
43 9370 N/A 1 ENVELOPPE MOTEUR MOTOR SHROUD
44 | BS300244 1 1 COLLIER POUR CABLES & FILS (DISPOSITIF DE FIXATION) CABLES & WIRES CLIP (FIXING CLIP)
45 OPT-317 1 1 ARRETOIR DE CORDON ELECTRIQUE ELECTRIC POWER CORD STRAIN RELIEF

COMBINAISONS POSSIBLES / POSSIBLE COMBINATIONS :

TETE «A» + BASE «1» = G1500 ou G1500SE ou G2301  selon le moteur

TETE «B» + BASE «1» = G3000

HEAD "A" + BASE "1"

G1500 or G1500SE or G2301 according to motor

HEAD "B" + BASE "1" = G3000

TETE «A» + BASE «2» = G1500T ou G1500SE T ou G2301T selon le moteur

TETE «B» + BASE «2» = G3000T

HEAD "A" + BASE "2" = G1500T or G1500SE T or G2301T according to motor

HEAD "B" + BASE "2" = G3000T

** Cet assemblage vient équipé des piéces 2202-1, 2212, 2240 (x2), 7129, 7134 (x3), 7135-2 & 7151 au moment de sa commande au service a la clientéle.
** This assembly comes with parts 2202-1, 2212, 2240 (x2), 7129, 7134 (x3), 7135-2 & 7151 when ordered at customer service.

3/12




BASE «Iy

4712



SCHEMA DE PIECES / PARTS LIST

Index | Piéce / Part g:ié‘::: g:i::: DESCRIPTION DESCRIPTION

1 2204 N/A 2 RONDELLE PLATE 3/8" FLAT WASHER 3/8"

2 2212 6 14 ECROU HEXAGONAL AUTOFREINE A BAGUE DE NYLON 10 - 24 NYLON INSERT LOCK NUT 10 - 24

3 2219 1 N/A RIVET 1/8" X 1/2" POP RIVET 1/8" X 1/2"

4 2220 2 2 BOULON HEXAGONAL 1/2 - 13 X 3" HEXAGONAL BOLT 1/2-13X 3"

5 2221 2 2 RONDELLE DE TENSION POUR ROUES 1/2" WHEEL TENSION SPRING WASHER 1/2"

6 22221 3 2 RONDELLE DE SUPPORT 3/16" 3/16" BACK UP WASHER

7 2223 1 N/A RIVET 3/16" X 1/2" POP RIVET 3/16" X 1/2"

8 2232-1 4 8 VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 5/8" PAN PHILLIPS SCREW 10 - 24 X 5/8"

9 2234 N/A 2 ECROU HEXAGONAL 1/2" X 13 HEXAGONAL NUT 1/2"X 13

10 2236 N/A 3 BOULON HEXAGONAL 5/16" X - 18 X 2" HEXAGONAL BOLT 5/16"- 18 X 2"

11 2238-1 N/A 2 VIS ETOILEE A TETE PLATE 10 - 24 X 1 1/4" FLAT PHILLIPS SCREW 10-24 X 1 1/4"

12 2239 N/A 4 VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 3/4" PAN PHILLIPS SCREW 10 - 24 X 3/4"

13 2242 N/A 2 VIS ETOILEE A TETE CYLINDRIQUE 1/4" X 20 X 2" PAN PHILLIPS SCREW 1/4"X 20X 1"

14 2248 2 N/A VIS CREUSE 1/4" - 20 X 3/8" (VIS ALLEN) ALLEN SCREW 1/4"- 20 X 3/8"

15 2256 N/A 3 ECROU HEXAGONAL AUTOFREINE A BAGUE DE NYLON 5/16" NYLON INSERT LOCK NUT 5/16"

16 2263 3 N/A RONDELLE PLATE 1/4" FLAT WASHER 1/4"

17 2266 N/A 20 RONDELLE PLATE 5/16" FLAT WASHER 5/16"

18 2283 2 N/A JOINT NEOPRENE 1/4" X 3/4" X 1" NEOPRENE RUBBER GASKET 1/4" X 3/4" X 1"

19 2290 2 N/A VIS ETOILEE A TETE CYLINDRIQUE 10 - 24 X 1/2" PAN PHILLIPS SCREW 10 -24 X 1/2"
20 2295 1 N/A VIS TARAUDEUSE #8 X 1/2" TAPPING SCREW #8 X 1/2"
21 2297 1 2 RONDELLE DE BLOCAGE 3/8" LOCK WASHER 3/8"
22 2298 N/A 2 BOULON HEXAGONAL 3/8" X 16 X 1 1/2" HEXAGONAL BOLT 3/8"X 16 X 1 1/2"
23 2299 1 N/A BOULON HEXAGONAL 5/16" X - 18 X 1 1/2" HEXAGONAL BOLT 5/16"- 18 X 1 1/2"
24 2301 N/A 2 ECROU HEXAGONAL 3/8" X 16 HEXAGONAL NUT 3/8" X 16
25 4506 N/A 1 POIGNEE CHROME CHROME HANDLE
26 6118 N/A 1 DISPOSITIF DE FIXATION CLAMP HOLD DOWN
27 7034 1 N/A BASE BASE
28 7040 1 N/A GUIDON HANDLE
29 7052 1 N/A ATTACHE 8" POUR BOUCHON DRAIN PLUG FASTENER

30 7053 1 1 BOUCHON DE VIDANGE DRAIN PLUG

31 7054 2 3 LANGUETTE DE RETENUE CATCH HOLD DOWN

32 7092 2 2 CERCEAU DU FILTRE FILTER RING

33 7092-1 N/A 1 PIVOT D'ADMISSION VISSANT SCREWING INTAKE

34 7105 2 2 ROUE 8" 8" WHEEL

35 7106-1 1 2 ROUE PIVOTANTE 3" 3" SWIVEL WHEEL

36 7174 1 1 FILTRE HUMIDE WET FILTER

37 7175 1 1 FILTRE SEC DRY FILTER

38 7220 1 N/A RESERVOIR (SUR LE MODELE G1500, G1500SE, G2301 & G3000) TANK (ON MODELS G1500, G1500SE, G2301 & G3000)

7220-2 1 N/A RESERVOIR COMPLET ** pour base #1 COMPLETE TANK ASSEMBLY ** for base #1
39 7220-1 N/A 1 RESERVOIR (SUR LE MODELE G1500T, G1500SE T, G2301T & G3000T) |TANK (ON MODELS G1500T, G1500SE T, G2301T & G3000T)
7220-3 N/A 1 RESERVOIR COMPLET *** pour base #2 COMPLETE TANK ASSEMBLY *** for base #2
40 9024 N/A 1 GUIDON HANDLE
41 9121 N/A 1 BASE BASE
42 9122 N/A 1 COURROIE DE BASCULE TILT BELT
43 9181 1 1 ETIQUETTE AUTOCOLLANTE LOGO HUSKY (100%) HUSKY LOGO LABEL STICKER (100%)
44 BI635N 1 N/A ENTREE D'AIR ET DEFLECTEUR NOIR BLACK AIR INTAKE & DEFLECTOR (VENT)
45 VC200 N/A 1 COUDE 90 DEGRE COURT 90 DEGREE SHORT ELBOW
46 VC510 1 N/A COLLETDE 2" A2 1/2" CLAMP 2" TO 2 1/2"
COMBINAISONS POSSIBLES / POSSIBLE COMBINATIONS :
TETE «A» + BASE «1» = G1500 ou G1500SE ou G2301 selon le moteur TETE «B» + BASE «1» = G3000
HEAD "A" + BASE "1" = G1500 or G1500SE or G2301T according to the motor HEAD "B" + BASE "1"= G3000
TETE «A» + BASE «2» = G1500T ou G1500SE T ou G2301T selon le moteur TETE «B» + BASE «2» = G3000T
HEAD "A" + BASE "2" = G1500T or G1500SE T or G2301T according to the motor HEAD "B" + BASE "2" = G3000T

** Cet assemblage vient équipé des piéces 2212 (x4), 2222-1, 2223, 2232-1 (x4), 7054 (x2), 7220, 9181 & BI635N au moment de sa commande au service a la clientéle.

** This assembly comes with parts 22212 (x4), 2222-1, 2223, 2232-1 (x4), 7054 (x2), 7220, 9181 & BI635N when ordered at customer service.

*** Cet assemblage vient équipé des piéces 2212 (x12), 2222-1 (x2), 2232-1 (x6), 2238-1 (x2), 2266 (x16), 4506, 6118, 7053, 7054 (x2), 7092-1, 7220-1, 9181 & VC200 au moment de sa commande au service a la clientéle.
*** This assembly comes with parts 2212 (x12), 2222-1 (x2), 2232-1 (x6), 2238-1 (x2), 2266 (x16), 4506, 6118, 7053, 7054 (x2), 7092-1, 7220-1, 9181 & VC200 when ordered at customer service.

5/12



FGed rd - 01 1IN TVNOIVXIH ¢ - 01 TYNOOYX3H NOYIJ [
2€2¢ W8/5 X vd - 01 MIYIS «8/6 X ¥Z - 01 SIA| H
9611 JNOYHS HOLON 4N3ILOW 3ddOT3IANT| 9
Lved YOLIINNOD IN 1Y NYINNY ¥V YN3ILONINOD| 4
100¢ YOL1DINNOD SSTT 30708 J4NINOS SNVS YNILOINNOD| 13
vl HOLINS 319901 4140/NO 3700SYE ¥ 4N3LdNYYIINI a
6911 .05 (400 43m0d 214157173 .06 3N01YL0313 NOQYOd| O
1011 Y3100 YO10N 4N3LOW 31043AN0D| 4
[-0L1L NOre dHS ¢ HOLON AOVZ dHS 2 YNILOW
0LIL (110£29 40 10€29 STITON NO) N0Z1 dHS ¢ HOLON (L10€ZO Mo 10€¢H SITITON S3T YNS) A0l dHS ¢ 4NILOW
-1l (1 38005195 40 3800619 STIG0N NO) 1021 S$39VLS ¢ dHS 4OLOW| (L 3S00619 Mo 3500619 SITICON S3IT ¥NS) A0ZI SIOVIS ¢ ADZ YNILOW
GL19 N0ve dH&/§ | YO10W AOFZ HO8/G | 4NILOW
1L (100619 10 00619 S1I00N NO) N0Z] dH8/S | YOLON (100619 N0 00619 SITICON S3T ¥NS) AOZI AD8/G | YNILOW| ¥
14vd/3071d NOI1d 143530 NOILd143534 NILI

INIT NOISOTdXT /7 NOISOTdXI, 4 INO|T] = e e
FYIM NIFE9 /7 LHIN 11—
JYIM HOVTG /7 HION 7|4 o o o
FEIM FLIHM /7 ODNY1E 1|4 meesssssmma=

< ON7D3T / 3ANIOIT

i

A ST
Y TIVLI0 N

R E R RN E S SR NSRS EEEE ..

L s

A==

L1029 % 10£29 L 3S00519 “3S00519 100519 00519 SWNNIVA TVIYISNAN] 04 Wy4ovid 21412377 /
L10€29 8 10€29 "L 3500619 “3S00619 “100619 “00G19 STITHLSNANT SYNILYHIASY H4NOd INOTALO3ITT YWIHIS

12

6/




SCHEMA ELECTRIQUE POUR ASPIRATEUR

INDUSTRIEL 63000

/O ELECTRICAL DIAGRAM FOR INDUSTRIAL VACUUM 63000

=

e
B

.A\'
'~

DETATL A

—

C~—.

LEGENDE / LEGEND

FIL BLANC / WHITE WIRE
FIL NOIR /7 BLACK WIRE

FIL VERT /7 GREEN WIRE
LIGNE D'EXPLOSION / EXPLOSION LINE

D

|
—_ I
X6
e mmm e —————
N\
DETAIL A \‘

\

€00 O O O O 006

"
W
Jo0 0 O O O 0O 0008

C

A\ ]

.

— i — — — — — — — — — — — —

I ——

ITEM DESCRIPTION DESCRIPTION PIECE/PART
A |ENVELOPPE MOTEUR INFERIEUR INFERIOR MOTOR SHROUD 1102
B |MOTEUR 2.5CV 3 STAGES 120V MOTOR 2.5HP 3 STAGES 120V 9152
C |ENVELOPPE MOTEUR SUPERIEUR SUPERIOR MOTOR SHROUD 9370
D |COUVERCLE MOTEUR MOTOR COVER 7101
E |CORDON ELECTRIQUE 50° ELECTRIC POWER CORD 50 1165
F |BRIDE DE PROTECTION STRAIN REFIEF 7163
6 INTERRUPTEUR A BASCULE ON/OFF TOGGLE SWITCH 1142
H |CONNECTEUR A ANNEAU RING CONNECTOR 2241
| |CONNECTEUR SANS SOUDURE SOLDER LESS CONNECTOR 2001
J |ECROU HEXAGONAL 10 - 24 HEXAGONAL SCREW 10 - 24 2254
K |ECROU HEXAGONAL AUTOFREINE A BAGUE DE NYLON [0 - 24 NYLON INSERT LOCK NUT 10 - 24 2212

11/

12




INSTRUCTIONS

Directives générales et de sécurité
. Cette machine fonctionne sur un courant alternatif et doit étre branchée a un systéme a
trois fils correctement mis a la terre.

. Cette machine ne doit pas étre utilisée prés des vapeurs inflammables car les étincelles
produites par le moteur pourraient les enflammer.

. Cette machine ne doit pas étre utilisée sans sac-filtre convenable au risque d’endommager
le ventilateur du moteur.

. Le filtre de polypropyléne doit étre utilisé pour I’aspiration de débris secs. Sa texture est
épaisse, laineuse et mousseuse a I’extérieur.

. Le cordon d’alimentation doit étre débranché de la prise de courant lorsque la machine est
laissée sans surveillance ou avant de démonter une piece quelconque de cette machine

. Le service d’entretien et les réparations ne doivent étre faits que par les personnes
compétentes.

Mode d’emploi
S’assurer que tous les accessoires soient bien fixés pour éviter la perte de succion aux
outils.

Cette machine peut étre utilisée avec tous les accessoires disponibles pour I’aspiration des
matiéres séches ou humides. Consultez votre marchand pour les détails. De tels
accessoires sont congus spécialement pour cette machine et doivent étre utilisées pour en
tirer une efficacité maximale, ex. : les balais rotatifs, a air ou a I’électricité.

Cordon de rallonge
S’il faut utiliser un cordon de rallonge, il doit étre du type C.A. 3 fils et d’au moins un
calibre supérieur au cordon de I’appareil.

Entretien de la machine

Moteur
Le moteur est muni de roulements graissés en permanence et n’a jamais besoin d’étre
lubrifié.

Les balais du moteur doivent étre inspectés a intervalles de six (6) mois ou 300 heures de
travail et remplacés lorsqu’ils ne mesurent plus que 3/8” de longueur.

Réservoir
Une trop forte accumulation de poussiére et de saleté dans le réservoir réduira ’efficacité
de la machine. Il est préférable de vider fréquemment le réservoir.

Les réservoirs des modeles G1500 — G2301 — G3000 sont équipés d’un bouchon de
vidange. Il suffit de le retirer pour vidanger le contenu liquide dans un drain de plancher.

Cette machine est munie d’un flotteur automatique qui bloque 1’orifice du moteur lorsque
le niveau de liquide dépasse une hauteur prédéterminée dans le réservoir. Il faut alors
arréter 1’aspirateur et vider le réservoir.

On retrouve sur les modeles « T » seulement un mécanisme de vidange particulier. Il
permet a I’opérateur de vidanger le réservoir sans avoir a le soulever en le basculant
simplement. Il peut déverser son contenu facilement, que ce soit dans un bol de toilette, un
drain, un seau, etc.

Filtre

La machine est équipée d’un filtre permanent en nylon ajouré pour ’eau et d’un sac-filtre
permanent en polypropylene pour I’aspiration des poussicres. Les deux filtres sont
lavables. Ces filtres doivent étres nettoyés périodiquement. On doit les remplacer s’ils sont
endommaggés. Il est recommandé de secouer vigoureusement ces filtres a chaque vidange.
Des filtres de papier ou corlon sont disponibles pour un contrdle additionnel de la
poussiere.

Operator and Safety Instruction

1. This machine must be used with a properly grounded A.C. 3-wire electrical system.

2. The machine is not to be used near flammable vapours. Sparks from the electric motor
may ignite such materials.

3. The machine is to be used with proper filter bag. Failure to do so may result in damage
to the motor fans.

4. The dry filter (heavy cloth), brushed on one side, is for dry pick up. The open-cell nylon
type is for wet pick-up.

5. The power cord should be disconnected from a proper outlet when the machine is
unattended or before any disassembly of this machine takes place.

6. Service maintenance and repairs should be performed by qualified personnel only.

Machine Operating instructions
When using your vacuum, make certain that all attachments are well fitted and fastened to
prevent loss of suction.

This machine can be supplied with all necessary attachments you will need for wet and dry
vacuuming; optional power brushes are available as extra cleaning features. Theses
accessories are designed for this machine and should be used for maximum efficiency.

Extension cords
1If an extension cord is required, use properly grounded A.C. 3-wire which is at least one
gauge larger than the power cord of the machine.

Maintenance Instructions

Motor
The electric motor is equipped with permanently lubricated bearings requiring no extra
lubrication.

The carbon motor brushes should be checked every six (6) months or every 300 hour of
working hours, and replaced when the worn to 3/8” in length.

Vacuum Tank
Excessive accumulation or dust and dirt in the tank will reduce the efficiency of the
machine. It is advisable to empty the tank frequently.

This machine is equipped with high-level float shut-off system which will cut off vacuum
when the fluid level exceeds a specific height. The machine should then be shut off and the
vacuum tank emptied.

On G1500— G2301 — G3000 the reservoirs are equipped with a drain plug to be pulled for
easy disposal of liquids into floor drain.

On model “T” only, a tilting mechanism is a standard feature. It enables the operator to
empty the reservoir to a convenient location (Sewage drain, janitor’s sink, toilet bowl,
bucket, etc.) without lifting the machine.

Filter

The machine is equipped with a permanent polypropylene dry filter and a permanent nylon
wet filter which need to be cleaned periodically. Should either of these be damage,
replacement should be made immediately. It is recommended that the dirt be shaken loose

from the dirt filter every time the machine is emptied. Both filters are washable. For extra
filtration this machine can be used with an optional paper or corlon filter in addition the

standard filter.

Service
For parts and service contact your dealer or manufacturer.

Service d’entretien
Pour les pieces et le service d’entretien, communiquer avec
le marchand ou le fabricant.

4281, rue Iberville St.

Montréal (Québec) Canada H2H 2L5
Tél : 514-526-4401 + Fax : 514-526-7614
www.huskyces.com
husky@huskyces.com

8/12



§]

CARTE DE GARANTIE /| WARRANTY CARD

THANK YOU FOR SELECTING HUSKY
SAVE THESE INSTRUCTIONS!

MERCI D’AVOIR CHOISI HUSKY
RANGEZ ET CONSERVEZ CES INSTRUCTIONS !

HHHHHHHHHHHHHHHHHHHHHHH
FLOOR MACHINES (QUEBEC) INC,
4281, rue lperville St, Mon

tréal (Duébec) HEH 2L5

FILL OUT AND MAIL IMMEDIATELY !
REMPLIR ET POSTER IMMEDIATEMENT !

WARRANTY GARD
CARTE DE GARANTIE

9/12



CARTE DE GARANTIE /| WARRANTY CARD

TYPE OF MACHINE
TYPE DE LAPPAREIL

MODEL W°
MODELE N°

SERIAL N
SERIE N

PURCHASER'S NAME
NOM DE LACHETEUR:

ADDRESS
ADRESSE

CITY
VILLE: ___ FROV

PURCHASE DATE
CATE D'ACHAT

NOTICE

DELIVERY AND PICE-UP CHARGES ARE AT THE
PURCHASER'S EXPENSE FOR ALL REPAIRS
MADE UNDER THIS WARRANTY,

L'ACHETEUR EST RESPONSABLE DE L'ENVOI
ET DU RETOUR DE LEQUIPEMENT CHEZ LE
DISTRIBUTEUR OU LE MANUFACTURIER POUR
TOUTE REPARATION EFFECTUEE 5UR
GARANTIE.

ATTENTION

IN ORDER FOR THIS WARRANTY TO BE VALID,
THIS CARD MUST BE COMPLETED AMD
RETURNED WITHIN THIRTY (30) DAYS FROM
DATE OF PURCHASE.

POUR QUE CETTE GARANTIE SOIT VALIDE,
CETTE CARTE DCIT ETRE DEPOSEE A LA
POSTE DANS LES TRENTE (30) JOURS SUIVANT
LA DATE D'ACHAT DE LA MACHINE.

10/ 12



11/12



HUSKY

« L'ultime dans I'équipement de nettoyage »
« The ultimate in cleaning equipment »

4281, rue Iberville St.
Montréal (Québec) Canada H2H 2L5
Tél : 514-526-4401 « Fax : 514-526-7614

www.huskyces.com
husky@huskyces.com

VC2303-06 Version 1.3

12/12



